-y ¢

e

L s i

H Gl - joo

il

|

SPRAYING DEVICES INC.




CUSHMAN 160 GAL. SPRAYER

MODEL C91-160P

PARTS LIST

PAGE:

4-01-91

1

PARTS LIST
REFERENCE
NUMBER DESCRIPTION: PART NO. QTy.
1 Tank, 160 Gal. 15-161 1
Decal, "Turf Master" 70-100 C 2
Decal, "Warning" 70-303 2
2 Bearing, Agitator 5/8" 16-250 1
Capscrew, 5/16" x 1 1/4", SST 31-504 6
Lockwasher, 5/16" SST 43-502 6
Flatwasher, 5/16", SST 42-502 12
Nut, 5/16", SST 41-502 6
Sealer, 30" 58-130 1
3 Idler Bracket 11-220 2
4 Set Collars 5/8", SST 16-281 2
5 Hose Shank Elbow 3/8“ 16-100 2
6 Lid, Large 15-210 1
7 H1nge Lid 17-202 2
Capscrew, 5/16" x 1 1/4", SST 31-504 4
Lockwasher, ‘5/16", SST 43-502 4
Flatwasher, 5/16", SST 42-502 8
Nut, 5/16", SST - 41-502 4
8 Cam Latch, Lid 17-203 1
9 Linkage 17-204 1
10 Lid Bar - 11-202 1
11 Roll Pin, 5/16" x 1", SST 48-511 5
12 Gasket, Lid 16-211 1
13 Tank Strainer 16-202 1
14 Vent, 1" 16-070 1
15 Belt Guard 15-118 1
Wing Nut, 1/4" 41-101-W 1
Carriage Bolt, 1/4" x 1 1/2" 45-560 1
- Ro11 Pin 5/16" x 1" 48-511 2
Decal, "Cushman" 70-099 L
16 Belt, 4L600, Agitator 67-590 1
17 Pulley, Agitator, 14", 5/8 Bore 66-114 1
18 Idler Pulley 3" x 1/2" Bore 66-803 1
19 Gauge 100 PSI 1 1/4" ‘ 27-100 1
20 Adapter, 1" MPT x 1 1/4 H.B. 53-436 2
21 Elbow, 1 1/4" Slip 52-281 1
22 51-601 1

Nipple 1" x Close

CPL160



PARTS LIST

- 31

© 40

PAGE: 2?2
4-01-97
CUSHMAN 160 GAL. SPRAYER
MODEL C91-160P
PARTS LIST
REFERENCE

-NUMBER DESCRIPTION PART NO. QTY.

23 Nylon Fitting 1" D.T. 16-117 1

24 Bushing, 1" x 1/4" 50-660 1

25 Hose, 1 1/4" x 7", Suction 21-807 1

26 Tee 1" 50-620 1

27 Bushing 1" x 3/4" 50-663 1

28 St. E11. 450 3/4" 50-512 1

29 Adapter, 1" MPT x 1 1/4" H.B. 53-436 1

30 St. E11. 1" PVC - 53-810 1

Bushing 1 3/8 6 SP 66-095 1

32 Poly Chain Belt, Pump 67-391 1

33 Plug, 1" 50-680 . 1

34 Bushing, 1 1/4" x 1" 50-764 1

35 Key 3/16" x 1 1/4" 46-031 2

36 Paddle, Left 16-264 2

37 Pump 9203P (See Attached Parts List) 19-9203P 1

38 Cross 1" . 50-640 1

39 Nipple 1" x Close 51-601 3

Gate Valve 1" 60-204 1

41 Nipple 1 1/4" x Close 51-701 3

42 Sprocket, Pump Drive, 2 1/2" x 7/8" Bore 66-102 1

43 Adapter 1 1/4" MPT x 1 1/2" H.B. ' 53-438 1

44 Gate Valve 1 1/4 60-205 1

45 Bowl, Clear 57-117 1

46 St. E11. 1 1/4" 50-710 1

47 - Strainer Body 1 1/4" 57-121 1

Strainer, Complete, 1 1/4" 57-120 1

48 Bushing 1 1/2" x 1 1/4" 50-865 1

49 Tee, 1 1/4" 50-720 1

50 Bushing, 1 1/4" x 1" 50-764 1

51 Plug, 1" 50-680 1

52 Frame , 10-163 1

53 Suction Hose, 1 1/2" x 16" 21-816 1

54 ~ Suction Flange, 1 1/2" 17-131 1

Capscrew, 5/16" x 1 174", SST 31-504 5

Lockwasher, 5/16", SST 43-502 5

Flatwasher, 5/16", SST 42-502 10

Nut, 5/16", SST - 41-502 6

Sealer, 30" 58-130 1



PARTS LIST

PAGE: 3
4-01-91
CUSHMAN 160 GAL. SPRAYER
MODEL C91-160P
PARTS LIST
REFERENCE
NUMBER DESCRIPTION PART NO. qry.
55 Agitator Shaft 5/8" x 38, SST 16-134 1
56 Paddle, Right 16-265 2
57 Gland, Agitator 5/8" , 16-140 1
Capscrew, 5/16" x 1 1/4", SST 31-504 6
Lockwasher, 5/16", SST 43-502 6
Flatwasher, 5/16", SST 42-502 12
Nut, 5/16", SST 41-502 6
Sealer, 30" . 58-130 1
58 Packing, 174" x 7", Teflon 16-807 1
59 Packing Nut 5/8 16-141 1
Locknut, 1/4", SST 41-511 2
60 Anti Vortex Disc 11-101 2
61 Pulley, Dual P.T.0. Driven 66-810 1
62 Hose Clamp #4 24-104 2
63 Ptastic Tube 3/8" x 18 16-159 1
64 Hose Clamp #20 24-120 4
65 Hose Clamp #20 24-120 2.
66 Gasket _ 57-116 1
67 Screen, 40 Mesh 57-118 1
68 Angle, Frame Hold Down 11-237 1
69 Adapter, 3/4 MPT x 3/4 MHT, Brass 55-108 1
70 Cap, 3/4 FHT 55-059 1
71 Idler Sprocket 66-805 1
72 Idler Bracket 11-221 1
73 Idler Shaft : 66-804 1
74 Nylon-Fitting, 2" 16-122 1
75 Body, Air Gap Filler 60-609 1
76 Nipple, 3/4 x Close 51-501 1
77 Adapter Swivel 3/4 FPT x 3/4 FHT 55-101 1



